



COMMERCIAL TESTING COMPANY

1215 South Hamilton Street • Dalton, Georgia 30720
Telephone (706) 278-3935 • Facsimile (706) 278-3936

Report Number 16-09219

Vescom, Inc.
Henderson, North Carolina

Test Number 4861-9654
September 21, 2016

Colorfastness to Light

Test Method: The material was tested in accordance with AATCC Test Method 16, *Colorfastness to Light*, Option 3, Water-Cooled Xenon-Arc Lamp, Continuous Light. Exposure was made at an irradiance level of 1.10 W/m² using 420 nm filters, 63°C black body temperature, and 30% relative humidity. Colorfastness ratings were made using AATCC Evaluation Procedure 1, Gray Scale for Color Change, a numeric rating process using AATCC terminology for subjective rating processes where 5 = negligible or no change, 4 = slight change, 3 = noticeable change, 2 = considerable change, and 1 = much change in color.

Material Tested: The client submitted a sample of coated fabric identified as **702503 Keri**.

Test Result:

Rating @ 40 AFU — 5

Commercial Testing Company

(Authorized Signature)

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. The test results presented in this report apply only to the samples tested and are not necessarily indicative of apparent identical or similar materials. Sample selection and identification were provided by the client. A sampling plan, if described in the referenced standard, was not necessarily followed. This report, or the name of Commercial Testing Company, shall not be used under any circumstance in advertising to the general public.